Parts Diagram / Diagrama de partes / Schéma des piéces Rouyol ===
aurmé-_i

@ ®

@ ©

12
N -
TN N
@ pEA & 22
i E
- A 9
o 25
24
L 3

28



Parts List / Lista de piezas / Liste des piéces Roual- i

Damper handle

8 |04-SBS-30 2 Asa del registro
Poignée d’amortisseur

Side shelf

9 |CD13T6H 2 Bandeja lateral
Etagére latérale

Left back leg
Pata trasera izquierda
Pied arriére gauche

CD1824EJFTGLBO1
10 |05.ysL-04 1

Left front leg

1 CD13JFTGLFO1 1 Pata delantera izquierda

05-JSL-04 Pied avant gauche

No. # QTY / CANT./ QTE | Description / Descripcién / Description Image / Imagen / Image
Thermometer
1 06-WDJ-6-02-RGC 1 Termémetro
04-BSZ-25-DD1 Thermometre
CYCO3H Stack
2 |TY-YCGBO1 1 Chimenea
06-THL-03 Cheminée
Grill chamber lid _—
3 (())(ISD|1:3HSDSI(-)|5 1 Tapa del compartimento de la parrilla \‘
g Couvercle de la chambre du gril N
Lid handle
4 82_38828_22(;0';;_'200_PG 1 Manija de la tapa gb
taniand Poignée du couvercle
Rear panel
5 |CD13L13HBO1 1 Panel trasero
Panneau arriere
HLBWWZJLO1 Left pa_nel _
6 |CD13L13CBLO1H 1 Panel izquierdo
06-FHD-05 Panneau gauche
Damper
7 |CD13FM01-SS4 2 Amortiguador . [] U [] [] U B
Amortisseur

Charcoal pan

12 |CD13LTPO1H 1 Bandeja de carbon
Bac a charbon

Cooking grate
13 |03-XKW-C-19-A-TC3 1 Rejilla para asar
Grille de cuisson

Lifting rack
14 |06-TSL-26-DD1 2 Riel de distintas alturas
Grilles de levage
HLBWWZJRO01 Right panel
15 |CD13L13CBRO1H 1 Panel derecho
06-FHD-05 Panneau droit
Front panel
16 |CD13L13QB01 1 Panel frontal

Panneau avant

Warming rack

17 |HLBWWO013B-SS4 1 Rejilla para calentar
Grille de réchauffement

29



Parts List / Lista de piezas / Liste des piéces

l._'-' ?-zrret ﬂ

No.

#

QTY / CANT./ QTE

Description / Descripcion / Description

Image / Imagen / Image

18

CD1824EJFTGRBO1
05-JSL-04

Right back leg
Pata trasera derecha
Pied arriere droit

19

CD1824EJFTGRFO1
05-JSL-04

Right front leg
Pata delantera derecha
Pied avant droit

20

CD13HP01-DS1
CD13HPZSB01-SS4

Ash tray
Cenicero
Bac a cendres

21

CD1824EJDBO1

Bottom shelf
Estante inferior
Etagere inferieure

22

TY-KPQ01-SS4

Bottle opener
Abridor de botella
Ouvre-bouteille

23

05-JSL-05

Leg base
Pata base
Base de pied

24

05-SLL-27-BK

Wheel
Rueda
Roue

25

06-XZL-1-03A-DY

Wheel axle
Eje de las ruedas
Axe de roue

30



Hardware List / Lista de hardware / Liste du matériel

Rougyol 7=
ourrmnmek

Key / Clave / Réf.

Description / Descripcion / Description

QTY / CANT. / QTE

Image / Imagen / Image

A

M5x10 bolts
Tornillos M5x%10
Boulons M5x10

12

M5x50 bolts
Tornillos M5x50
Boulons M5x50

12

M6x10 bolts
Tornillos M6x10
Boulons M6x10

M4x8 step bolts
Pernos M4x8
Boulons d’étain M4x8

M6x16 step bolts
Pernos M6x16
Boulons d’étain M6x16

Split pin
Pasador partido
Goupille fendue

M5 flange nuts
Tuercas de brida M5
Ecrous & bride M5

=\

=S

M6x12 step bolts
Pernos M6x12
Boulons d’étain M6x12

M4x10 bolts
Tornillos M4x10
Boulons M4x10

31



Preparation / Preparacion / Préparation L

TOOLS REQUIRED / HERRAMIENTAS REQUERIDAS / OUTILS REQUIS

Phillips screwdriver %
Destornillador phillips

Tournevis phillips @

Before beginning assembly, make sure all parts are present. If any parts are missing or damaged, do not attempt to
assemble the products. Contact customer service for replacement parts via telephone or email.
 Tools needed (not included): Phillips screwdriver and wrench
» Approximate assembly time: 45-60 minutes
* Note: 1. The right and left sides of the grill are designed as if you are facing the front of the grill.
2. Model shown for illustration purpose only, specific please in kind prevail.
Antes de comenzar el montaje, asegurese de que todas las piezas estén presentes. Si falta alguna pieza o estéa dafnada,
no intente ensamblar los productos. Péngase en contacto con el servicio de atencion al cliente para obtener piezas de
repuesto por teléfono o correo electrénico.
* Herramienta necesaria (no incluido): Destornillador phillips y llave
» Tiempo aproximado de ensamblaje: 45-60 minutos
» Nota: 1. Los lados derecho e izquierdo de la parrilla estan disefiados como si estuvieras frente a la parte delantera de
la parrilla.
2. El modelo que se muestra es sélo para fines ilustrativos, prevalecen los especificos en especie.

Avant de commencer I'assemblage, assurez-vous que toutes les piéces sont présentes. Si des pieces sont manquantes
ou endommagées, n'essayez pas d'assembler les produits. Contactez le service de clientéle pour les pieces de rechange
par téléphone ou par e-mail.
» QOutils nécessaires (non inclus): Tournevis phillips et clé
» Temps nécessaire pour I'assemblage: 45-60 minutes
* Remarque: 1. Les cbtés droit et gauche du gril sont concus comme si vous faisiez face a I'avant du gril.

2. Le modele est présenté a des fins d'illustration uniquement, spécifiques en nature prévalent.

32



DN ¢
wrrnel

22

Assembly / Montaje / Assemblage




DN ¢
ourtrnekt

Ro

Assembly / Montaje / Assemblage




o) e
ourtnekt

Ro

cooking.

tras cocina.
ndrier pendant la cuisson

ro mien

Assembly / Montaje / Assemblage

del cenicel

* NE PAS toucher la poignée du ce

vis préinstallées des pieds.

les

/N WARNING/ADVERTENCIA/ATTENTION

* DO NOT touch the ash tray handle while

* NO toque el asa

« Utiliza los tornillos preinstalados de las patas.

 Use the pre-installed screws from the legs.

« Utilisez

EC@@X8

7
/

N\~

s

N
\\\\\\\

35



Assembly / Montaje / Assemblage L L

G fiy\ x2 * Use the pre-installed screws and washers from the handle.
« Utiliza los tornillos y arandelas preinstalados del mango.
« Utilisez les vis et les rondelles préeinstallées de la poignée.

36



o) e
ourtnekt

Ro

Assembly / Montaje / Assemblage

- Yo x

37



Thank You
For Choosing Us.

Any Problem!
We Can Help!

Customer
Service

T e

service@royalgourmetusa.com



